



Test Report: PVW-01954-02, Issue:

MIL-PRF-32432 (GL)

Pit Viper Worldwide

The Blacking Out Originals, The NJP Originals, The Sandstorm Originals, and The Actual Bush Originals

December 11, 2024



- a. Reports are issued pursuant to the COLTS Laboratories [Terms and Conditions](#) agreement.
- b. Unless otherwise requested, test samples will be discarded 21 days from the report date.
- c. Reproduction of the report is prohibited except in full, unless approved in writing by COLTS Laboratories.
- d. Unless otherwise stated, results in this report apply only to the samples tested and not the lots from which they were taken.
- e. Decision Rule – COLTS makes all statements of conformity (pass/fail) based on actual values reported, unless otherwise stated.

Authorized By:

A handwritten signature in black ink that reads 'Jacob Gary'.

Jacob Gary  
Director of Operations

Reviewed By:

A handwritten signature in black ink that reads 'Jason Fawell'.

Jason Fawell  
Technical Engineer

Requested by: Jon Uda

## Report Summary

**Product Description:** PVW-01954-02/The Blacking Out Originals, The NJP Originals, The Sandstorm Originals, and The Actual Bush Originals: Smoke Lens (Regular Size Frame)

**Date Received:** November 05, 2024

**Date(s) Tested:** December 11, 2024 to December 11, 2024

**Standard:** MIL-PRF-32432 (GL)

**Laboratory Conditions:** 22°C, 56% RH

### Final Conclusion:

The Spectacle Sample: The Blacking Out Originals, The NJP Originals, The Sandstorm Originals, and The Actual Bush Originals (Smoke Lens (Regular Size Frame)) **does** comply with MIL-PRF-32432 (GL) for the test(s) included in this report.

Test Name	Result
3.6.3.1 Ballistic Fragmentation Protection - Class 1 (GL)	<b>Pass</b>



**Test Results - PVW-01954-02/The Blacking Out Originals, The NJP Originals, The Sandstorm Originals, and The Actual Bush Originals Smoke Lens (Regular Size Frame)**

**3.6.3.1 Ballistic Fragmentation Protection - Class 1 (GL)**

Test	Specification	Pass
Sample 1 (speed)		647 (fps)
Sample 1 - Left Eye		Pass
Sample 2 (speed)		649 (fps)
Sample 2 - Right Eye		Pass
Sample 3 (speed)		642 (fps)
Sample 3 - Left Eye		Pass
Sample 4 (speed)		654 (fps)
Sample 4 - Right Eye		Pass
Sample 5 (speed)		646 (fps)
Sample 5 - Left Eye		Pass
Sample 6 (speed)		648 (fps)
Sample 6 - Right Eye		Pass
Sample 7 (speed)		656 (fps)
Sample 7 - Left Eye		Pass
Sample 8 (speed)		650 (fps)
Sample 8 - Right Eye		Pass
Sample 9 (speed)		657 (fps)
Sample 9 - Left Eye		Pass
Sample 10 (speed)		652 (fps)
Sample 10 - Right Eye		Pass